Ferrari / F12 / 017 - Heat Exchanger

Go to order form
Diagram # Name Part # Fitted
Quantity
Quantity Select
1 OIL HEAT EXCHANGER 266826 1
2 MOUNTING 290643 1
3 SCREW -M10 X 1.25 X 30- 14307534 3
4 WASHER 12648321 3
5 BRACKET 268359 1
6 SCREW -M6 X 12- 233600 1
7 NUT 14058421 4
8 SHIM 13604015 4
9 SHIM 264810 1
10 ATF FLUID DELIVERY PIPE 262812 1
11 ATF FLUID RETURN PIPE 262813 1
12 GL OIL RETURN PIPE 262814 1
13 GL OIL DELIVERY PIPE 262815 1
14 GASKET 254644 8
15 PIPE RETAINER FORK 262827 4
16 SCREW -M6 X 18- 231617 4
17 PIPE RETAINER FORK 261824 1
18 SCREW -M8 X 20- 248471 1
19 PIPE RETAINER FORK 236479 1
20 SCREW -M8 X 25- 231628 1
21 BRACKET 274638 1
22 BRACKET 265771 1
23 NUT 14040611 1
24 BRACKET WITH SHEATH 61712500 1
25 NUT 14040611 1
26 REAR WATER DELIVERY PIPE -No longer supplied- -Replaced by 290918- 278141 1
26 REAR WATER DELIVERY PIPE 290918 1
27 CENTRAL WATER DELIVERY PIPE 290974 1
28 REAR WATER RETURN PIPE -No longer supplied- -Replaced by 290919- 278142 1
28 REAR WATER RETURN PIPE 290919 1
29 CENTRAL WATER RETURN PIPE 282347 1
30 WASHER 12647624 4
31 SCREW -M6 X 18- 231617 1
32 JUBILEE CLAMP -No longer supplied- -Replaced by 262111- 10860370 7
32 JUBILEE CLAMP 262111 7
33 BRACKET WITH SHEATH 10441990 1
34 NUT 14040611 1
35 COLLAR 248454 4
36 NUT 14040611 1
37 SCREW -M6 X 18- 231617 3
38 BRACKET 266783 2
39 SCREW -M6 X 18- 231617 4
40 FRONT WATER DELIVERY HOSE 271546 1
41 GASKET 250888 1
42 SCREW -M6 X 22- 231619 2
43 FRONT WATER RETURN HOSE 291103 1
44 BRACKET WITH SHEATH 10442290 1
45 SCREW -M6 X 16- 16286024 1
46 BRACKET -No longer supplied- 273830 1
47 SCREW -M6 X 18- 231617 3
48 BRACKET 272486 1
49 BRACKET FASTENING WATER PIPES TO UNDERBODY 285513 1
50 BRACKET WITH SHEATH 10441990 2
51 BRACKET 291946 1
52 COLLAR -No longer supplied- -Replaced by 248454- 291949 1
52 COLLAR 248454 1
53 SCREW 13027224 3
54 WASHER 13550201 2
55 WASHER 12640604 1
56 BRACKET FASTENING WATER PIPES TO UNDERBODY 291247 1
57 BRACKET WITH SHEATH 10448790 1
58 NUT 14058311 1
59 WASHER 13577724 1